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Conducted Spurious Emission 

 

TestMode Antenna Channel 
FreqRange 

[MHz] 
RefLevel 

[dBm] 
Result 
[dBm] 

Limit 
[dBm] 

Verdict 

DH5 Ant1 

2402 

Reference -5.13 -5.13 --- PASS 

30~1000 -5.13 -47.81 ≤-25.13 PASS 

1000~26500 -5.13 -39.35 ≤-25.13 PASS 

2441 

Reference -5.14 -5.14 --- PASS 

30~1000 -5.14 -47.28 ≤-25.14 PASS 

1000~26500 -5.14 -38.61 ≤-25.14 PASS 

2480 

Reference -5.87 -5.87 --- PASS 

30~1000 -5.87 -46.15 ≤-25.87 PASS 

1000~26500 -5.87 -38.58 ≤-25.87 PASS 

3DH5 Ant1 

2402 

Reference -7.87 -7.87 --- PASS 

30~1000 -7.87 -46.7 ≤-27.87 PASS 

1000~26500 -7.87 -37.71 ≤-27.87 PASS 

2441 

Reference -6.37 -6.37 --- PASS 

30~1000 -6.37 -47.71 ≤-26.37 PASS 

1000~26500 -6.37 -38.32 ≤-26.37 PASS 

2480 

Reference -8.70 -8.70 --- PASS 

30~1000 -8.70 -47.54 ≤-28.7 PASS 

1000~26500 -8.70 -38.45 ≤-28.7 PASS 
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DH5_Ant1_2402_0~Reference 

 
DH5_Ant1_2402_30~1000 

 
DH5_Ant1_2402_1000~26500 
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DH5_Ant1_2441_0~Reference 

 
DH5_Ant1_2441_30~1000 

 
DH5_Ant1_2441_1000~26500 
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DH5_Ant1_2480_0~Reference 

 
DH5_Ant1_2480_30~1000 

 
DH5_Ant1_2480_1000~26500 
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3DH5_Ant1_2402_0~Reference 

 
3DH5_Ant1_2402_30~1000 

 
3DH5_Ant1_2402_1000~26500 
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3DH5_Ant1_2441_0~Reference 

 
3DH5_Ant1_2441_30~1000 

 
3DH5_Ant1_2441_1000~26500 
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3DH5_Ant1_2480_0~Reference 

 
3DH5_Ant1_2480_30~1000 

 
3DH5_Ant1_2480_1000~26500 
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Appendix A.7: Test Results of Radiated Spurious Emissions 

Note:  
1) This testing was carried out on different modulations, but only the worst case was presented in this report. 
2) Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below 30MHz and 18GHz - 

26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from 30MHz to 18GHz were reported. 

30 MHz - 1GHz 
 

 
 

EUT Information 
EUT Name: LED MINI SPEAKER 

Model: EE7873 

Test Mode: BR_DH5_Mid channel 

Order No/Sample No: 168508118/A003841318-003 

Test Voltage: Battery 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

42.274231 14.90 40.00 25.10 100.0 H 214.0 -19.6 

104.205000 16.57 43.50 26.93 100.0 H 189.0 -18.9 

291.750769 24.83 46.00 21.17 100.0 H 58.0 -16.5 

323.760769 25.82 46.00 20.18 100.0 H 231.0 -15.5 

382.147308 26.12 46.00 19.88 100.0 H 247.0 -14.2 

742.502308 26.91 46.00 19.09 100.0 H 317.0 -7.2 

936.950000 29.57 46.00 16.43 100.0 H 91.0 -4.4 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 

 
  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN24GQNT 002 

Page 29 of 47 

 

 

 
 

 

 
 

EUT Information 
EUT Name: LED MINI SPEAKER 

Model: EE7873 

Test Mode: BR_DH5_Mid channel 

Order No/Sample No: 168508118/A003841318-003 

Test Voltage: Battery 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

49.885000 14.98 40.00 25.02 100.0 V 40.0 -18.4 

104.839231 16.35 43.50 27.15 100.0 V 296.0 -18.9 

323.723462 21.11 46.00 24.89 100.0 V 73.0 -15.5 

362.299615 23.04 46.00 22.96 100.0 V 122.0 -14.6 

936.950000 28.95 46.00 17.05 100.0 V 50.0 -4.4 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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1GHz - 18GHz 

Note: The highest waveform in the figure is Bluetooth Fundamental. 
 

 
 

EUT Information 
EUT Name: LED MINI SPEAKER 

Model: EE7873 

Test Mode: BR_DH5_Low channel 

Order No/Sample No: 168508118/A003841318-003 

Test Voltage: Battery 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4801.000000 --- 43.54 54.00 10.46 150.0 H 62.0 13.3 

4816.000000 52.86 --- 74.00 21.14 150.0 H 154.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: LED MINI SPEAKER 

Model: EE7873 

Test Mode: BR_DH5_Low channel 

Order No/Sample No: 168508118/A003841318-003 

Test Voltage: Battery 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4811.000000 52.82 --- 74.00 21.18 150.0 V 26.0 13.3 

4822.500000 --- 41.70 54.00 12.30 150.0 V 242.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 

 
  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN24GQNT 002 

Page 32 of 47 

 

 

 
 

 

 
 

EUT Information 
EUT Name: LED MINI SPEAKER 

Model: EE7873 

Test Mode: BR_DH5_Low channel 

Order No/Sample No: 168508118/A003841318-003 

Test Voltage: Battery 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7200.050000 44.17 --- 74.00 29.83 150.0 H 249.0 8.8 

7200.050000 --- 38.46 54.00 15.54 150.0 H 249.0 8.8 

9601.841667 46.95 --- 74.00 27.05 150.0 H 203.0 10.4 

9601.841667 --- 42.06 54.00 11.94 150.0 H 203.0 10.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 

 
  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN24GQNT 002 

Page 33 of 47 

 

 

 
 

 

 
 

EUT Information 
EUT Name: LED MINI SPEAKER 

Model: EE7873 

Test Mode: BR_DH5_Low channel 

Order No/Sample No: 168508118/A003841318-003 

Test Voltage: Battery 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7228.075000 --- 35.60 54.00 18.40 150.0 V 138.0 8.7 

7232.991667 43.91 --- 74.00 30.09 150.0 V 39.0 8.6 

11754.358333 --- 41.68 54.00 12.32 150.0 V 14.0 15.5 

11766.158333 50.25 --- 74.00 23.75 150.0 V 150.0 15.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: LED MINI SPEAKER 

Model: EE7873 

Test Mode: BR_DH5_Mid channel 

Order No/Sample No: 168508118/A003841318-003 

Test Voltage: Battery 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4879.000000 --- 42.70 54.00 11.30 150.0 H 158.0 13.3 

4881.500000 51.23 --- 74.00 22.77 150.0 H 259.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: LED MINI SPEAKER 

Model: EE7873 

Test Mode: BR_DH5_Mid channel 

Order No/Sample No: 168508118/A003841318-003 

Test Voltage: Battery 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4857.500000 52.20 --- 74.00 21.80 150.0 V 159.0 13.3 

4878.500000 --- 40.64 54.00 13.36 150.0 V 18.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: LED MINI SPEAKER 

Model: EE7873 

Test Mode: BR_DH5_Mid channel 

Order No/Sample No: 168508118/A003841318-003 

Test Voltage: Battery 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7316.575000 42.62 --- 74.00 31.38 150.0 H 194.0 8.2 

7316.575000 --- 35.72 54.00 18.28 150.0 H 194.0 8.2 

9482.858333 45.54 --- 74.00 28.46 150.0 H 83.0 9.9 

9497.608333 --- 36.14 54.00 17.86 150.0 H 3.0 9.9 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: LED MINI SPEAKER 

Model: EE7873 

Test Mode: BR_DH5_Mid channel 

Order No/Sample No: 168508118/A003841318-003 

Test Voltage: Battery 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7450.308333 43.74 --- 74.00 30.26 150.0 V 327.0 8.5 

7458.666667 --- 34.42 54.00 19.58 150.0 V 0.0 8.5 

12135.891667 51.57 --- 74.00 22.43 150.0 V 278.0 16.4 

12147.691667 --- 42.80 54.00 11.20 150.0 V 231.0 16.7 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: LED MINI SPEAKER 

Model: EE7873 

Test Mode: BR_DH5_High channel 

Order No/Sample No: 168508118/A003841318-003 

Test Voltage: Battery 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4957.000000 --- 43.48 54.00 10.52 150.0 H 146.0 13.3 

4959.500000 52.36 --- 74.00 21.64 150.0 H 140.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: LED MINI SPEAKER 

Model: EE7873 

Test Mode: BR_DH5_High channel 

Order No/Sample No: 168508118/A003841318-003 

Test Voltage: Battery 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4961.000000 51.63 --- 74.00 22.37 150.0 V 102.0 13.3 

4977.500000 --- 41.02 54.00 12.98 150.0 V 265.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: LED MINI SPEAKER 

Model: EE7873 

Test Mode: BR_DH5_High channel 

Order No/Sample No: 168508118/A003841318-003 

Test Voltage: Battery 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7434.083333 --- 37.99 54.00 16.01 150.0 H 268.0 8.4 

7434.083333 45.33 --- 74.00 28.67 150.0 H 268.0 8.4 

9854.558333 44.83 --- 74.00 29.17 150.0 H 167.0 10.6 

9914.050000 --- 37.67 54.00 16.33 150.0 H 37.0 10.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: LED MINI SPEAKER 

Model: EE7873 

Test Mode: BR_DH5_High channel 

Order No/Sample No: 168508118/A003841318-003 

Test Voltage: Battery 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7452.766667 --- 34.81 54.00 19.19 150.0 V 139.0 8.5 

7521.108333 43.67 --- 74.00 30.33 150.0 V 295.0 8.7 

12047.883333 51.58 --- 74.00 22.42 150.0 V 0.0 16.4 

12136.383333 --- 42.26 54.00 11.74 150.0 V 187.0 16.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Appendix A.8: Test Results of Radiated Emissions in Restricted Bands 

 
 
 

EUT Information 
EUT Name: LED MINI SPEAKER 

Model: EE7873 

Test Mode: BR_DH5_Low channel 

Order No/Sample No: 168508118/A003841318-003 

Test Voltage: Battery 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2376.602941 51.90 --- 74.00 22.10 150.0 H 119.0 8.5 

2378.102941 --- 41.75 54.00 12.25 150.0 H 225.0 8.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: LED MINI SPEAKER 

Model: EE7873 

Test Mode: BR_DH5_Low channel 

Order No/Sample No: 168508118/A003841318-003 

Test Voltage: Battery 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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e
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l i
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 d

B
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/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2379.897059 --- 41.22 54.00 12.78 150.0 V 59.0 8.5 

2380.838235 51.70 --- 74.00 22.30 150.0 V 324.0 8.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: LED MINI SPEAKER 

Model: EE7873 

Test Mode: BR_DH5_High channel 

Order No/Sample No: 168508118/A003841318-003 

Test Voltage: Battery 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2483.584559 --- 46.19 54.00 7.81 150.0 H 314.0 9.0 

2483.628677 55.06 --- 74.00 18.94 150.0 H 286.0 9.0 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: LED MINI SPEAKER 

Model: EE7873 

Test Mode: BR_DH5_High channel 

Order No/Sample No: 168508118/A003841318-003 

Test Voltage: Battery 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2483.658088 --- 43.34 54.00 10.66 150.0 V 329.0 9.0 

2483.915441 52.72 --- 74.00 21.28 150.0 V 14.0 9.0 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Appendix A.9: Test Results of Conducted Emission on AC Mains 

 
 
 

EUT Information 
EUT Name: LED MINI SPEAKER 

Order Number: 168508118 

Model: EE7873 

Test Mode: BT Link 

Test Voltage: AC 120V/60Hz 

Test Standard: FCC Part 15 

Test By:/Review By: Aric Wang / Shower Dai 

Tem./Hum./Pressure: 24.2°C/52.2%/101kPa 

Remark: SR3 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV) 

Average 
(dBµV) 

Limit 
(dBµV) 

Margin 
(dB) 

Line Corr. 
(dB) 

0.182000 52.51 --- 64.39 11.88 L1 9.9 

0.182000 --- 39.40 54.39 14.99 L1 9.9 

0.294000 42.97 --- 60.41 17.44 L1 9.9 

0.294000 --- 29.01 50.41 21.40 L1 9.9 

0.606000 34.28 --- 56.00 21.72 L1 10.0 

0.610000 --- 21.54 46.00 24.46 L1 10.0 

2.070000 34.02 --- 56.00 21.98 L1 10.1 

2.070000 --- 22.67 46.00 23.33 L1 10.1 

15.782000 49.34 --- 60.00 10.66 L1 10.4 

15.782000 --- 38.86 50.00 11.14 L1 10.4 

18.250500 --- 39.74 50.00 10.26 L1 10.4 

18.790500 51.24 --- 60.00 8.76 L1 10.4 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 

(dBµV) 
Average 
(dBµV) 

Limit 
(dBµV) 

Margin 
(dB) 

Meas. Time 
(ms) 

Bandwidth 
(kHz) 

Line Corr. 
(dB) 

18.250500 --- 37.30 50.00 12.70 1000.0 9.000 L1 10.4 

18.790500 41.62 --- 60.00 18.38 1000.0 9.000 L1 10.4 
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EUT Information 
EUT Name: LED MINI SPEAKER 

Order Number: 168508118 

Model: EE7873 

Test Mode: BT Link 

Test Voltage: AC 120V/60Hz 

Test Standard: FCC Part 15 

Test By:/Review By: Aric Wang / Shower Dai 

Tem./Hum./Pressure: 24.2°C/52.2%/101kPa 

Remark: SR3 
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n
 d
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV) 

Average 
(dBµV) 

Limit 
(dBµV) 

Margin 
(dB) 

Line Corr. 
(dB) 

0.174000 54.11 --- 64.77 10.66 N 9.8 

0.174000 --- 36.00 54.77 18.77 N 9.8 

0.194000 --- 35.62 53.86 18.24 N 9.8 

0.194000 50.93 --- 63.86 12.94 N 9.8 

0.386000 38.74 --- 58.15 19.41 N 9.8 

0.386000 --- 22.41 48.15 25.74 N 9.8 

2.098000 33.73 --- 56.00 22.27 N 9.9 

2.130000 --- 20.82 46.00 25.18 N 9.9 

15.670000 --- 39.58 50.00 10.42 N 10.1 

15.798000 50.65 --- 60.00 9.35 N 10.1 

17.925500 51.40 --- 60.00 8.60 N 10.2 

18.422500 --- 40.57 50.00 9.43 N 10.2 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 

(dBµV) 
Average 
(dBµV) 

Limit 
(dBµV) 

Margin 
(dB) 

Meas. Time 
(ms) 

Bandwidth 
(kHz) 

Line Corr. 
(dB) 

17.925500 44.30 --- 60.00 15.70 1000.0 9.000 N 10.2 

18.422500 --- 37.33 50.00 12.67 1000.0 9.000 N 10.2 

 

 


